Included Items

Item #| Part# |Description QTyY
1 90003341 | Driver Subframe Connector 1
2 90003342 | Passenger Subframe Connector 1
3 90003343 | Clamp Spacer Plate 2
Item Part s Item Part T
# Number Description R # Number |Description QY
REAR BRACKET HARDWARE FRONT BRACKET HARDWARE
4 | 99371005 |3/8"-16 X 1 1/4” HexBolt | 6 8 | 99431028 | 7/16"-14 x 4" Hex Bolt | 4
5 | 99372001 |3/8”-16 Nylok Nut 6 9 | 99432010 | 7/16”-14 Nylok Nut 4
6 | 99373002 [3/8" SAE Flat Washer 10 10 | 99433002 | 7/16” SAE Flat Washer | 8
7 | 99373006 |3/8" split Lock Washer 2
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